Sports/Art v

TREADMILL - LED

6/24/19

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 020-026-1010 101 SCREW COVER 6 068-130-870
002 POLAR HEART RATE STRAP 1 3100-03A 102R |SCREW INSERT 6 000-076-820
005 STICKER - QR CODE 1 000-063-128 102S |SCREW - M/P (M4*L12) 6 002-210-003
006R |POWER BUTTON 1 168-130-120 103 STICKER - GUIDE LABEL 1 020-026-3040
008 BUTTON SPRING 1 068-104-020 104R |STICKER - LEFT 1 000-063-044
009 KEY CUSHION 1 032-630-280 104S |STICKER - RIGHT 1 000-063-045
010 SCREW - M/P (M4*L12) 3 002-210-003 105 PEDESTAL COVER B - RIGHT 1 068-130-590
011 PLASTIC COVER - LOWER DISPLAY 1 068-130-450 106 PEDESTAL COVER A - RIGHT 1 068-130-550
012 STICKER 1 ]068-263-090 107 WASHER - S (D18*D8.5*T2.0*19T) 8 |003-304-063
013 USB PORT PLUG 1 068-130-160 108 WASHER - SP (M8) 8 003-302-010
015 NYLON RIVET 1 000-076-851 109 SCREW - B/H (M8*P1.25*20) 8 002-205-820
016 ENTERTAINMENT PORT COVER 1 068-130-890 110 SUPPORT BRACKET - LEFT 1 168-110-540
017 DISPLAY BACK ACCESS COVER 1 068-130-500 111 SUPPORT BRACKET - RIGHT 1 168-110-550
018 KEY CUSHION 16 ]032-630-280 111R |WASHER - F (D13*D5.2*T1.0) 4 003-301-012
019 STICKER - MODEL NUMBER 2 020-026-3100 |111S |SCREW - M/H (M5*P0.8*L10) 4 002-203-054
024 SCREW - P (M3*L8) 2 002-212-042 112 SCREW - B/H (M5*P0.8*L12) 4 002-230-510
025 SCREW - P (M4*L12) 002-212-074 113 WASHER - F (D10*D5.2*T1.0) 6 003-301-021
026 SCREW - P (M3*L8) 12 ]002-212-042 113R |SCREW - H (M5*P0.8*L20) 6 002-230-520
027 SCREW - P (M4*L12) 3 002-212-074 113S |PRESSURE PLATE 2 068-115-030
028 SCREW - P (M3*L8) 3 002-212-042 113T |NUT - H/N (M5*P0.8) 6 001-101-060
028A |WATER GUARD 1 ]068-130-170 119 SCREW - B/H (M6*P1.0*L15) 4 |002-205-614
029 SCREW - P (M3*L8) 5 002-212-042 120 WASHER - F (D16*D6.3*T2) 4 003-301-062
030 SCREW - P (M3*P0.5*L6) 12 ]002-211-212 121 SCREW - M/P (M4*L14) 9 002-210-015
045 SCREW - M/P (M5*0.8*L10) 2 002-209-138 121R |STICKER - MODEL NUMBER 1 020-026-3100
046R |SCREW - M/P (M5*0.8*L.10) 17 002-209-138 122 WASHER - S (D18*D8.5*T2.0*19T) 6 |003-304-063
046S |HEX STANDOFF 4 1068-113-280 123 WASHER - SP (M8) 6 003-302-010
046T |DISPLAY FRAME - SMALL 1 169-010-140 124 SCREW - B/H (M8*P1.25*L.20) 6 002-205-820
046U |HEX STANDOFF 6 046-016-060 125 SCREW - H (M6*L12) 4 002-205-611
047 DISPLAY REINFORCEMENT POSTS 7 068-130-491 126 WASHER - F (D16*D6.3*T2) 4 003-301-062
048 SCREW - M/P (M4*L.12) 2 002-210-003 127 SCREW - P (M4*P0.7*L35) 2 002-211-230
054 SCREW - M/P (M4*L.12) 12 ]002-210-003 128 WIRE BRACKET 1 168-110-180
061 FAN BLOCK OFF 1 068-130-080 128R |SCREW - B/H (M5*P0.8*L12) 2 002-230-510
068 ZIP TIE 000-076-240 129 FAN MOUNTING BRACKET 1 168-110-690
081 RUBBER PAD 068-130-440 130 SCREW - P (M5*P0.8*L12) 5 002-211-255
083 COVER FASTENER 14 ]068-130-010 131 AIR DUCT 1 068-130-840
084 SCREW COVER 2 |068-130-870 132 SCREW INSERT 6 |000-076-820
085 SCREW - M/P (M4*L14) 14 1002-210-015 132R |SCREW - P (M4*P0.7*L6) 2 002-211-222
086R |SCREW - M/P (M4*L12) 1 002-210-003 132S |ZIP TIE 3 000-076-242
086S |WIRE CLIP - (3/8") 1 000-076-450 133 PLASTIC SLEEVE (D9*D5.1*L8) 2 030-141-013
087 SCREW - M/P (M4*L.12) 4 |002-210-040 133R |DOUBLE-SIDED TAPE RING 2 |000-065-098
088 COWLING BACK COVER 1 068-130-510 133S |WATER GUARD 1 |T635-305
089 COWLING - TOP 1 068-130-410 133T |WASHER - R (D15*D5.8*T2) 2 003-308-012
089R |SCREW - M/P (M4*L14) 2 002-210-015 133U |WASHER - F (D13*D6.4~6.5*T1.0) 2 003-301-066
091 SCREW - M/P (M4*L20) 2 |G862-233 134 SCREW - M/P (M5*P0.8*L20) 2 |002-211-264
092 COWLING LOWER COVER 1 ]068-130-420 135 SCREW - M/P (M4*L12) 4 |002-210-003
093 SCREW - P (M6*P1.0*L12) 6 002-211-282 137 HTR CONTACT PLASTIC 2 156-453-680
094 SCREW - M/P (M4*L.14) 4 1002-210-015 168 SCREW - P (M5*P0.8*L10) 2 002-211-253
096 PEDESTAL COVER A - LEFT 1 068-130-540 169 WASHER - F (D19*D11*T4.5) 2 010-910-020
098 SCREW - H (M6*L12) 4 |002-205-611 203 MOTOR COVER - SMALL - RIGHT 1 ]020-023-0240
099 PEDESTAL COVER B - LEFT 1 068-130-580 204R |STICKER - RIGHT 1 000-063-045
100 SCREW - M/P (M5*L15) 6 ]002-210-035 205 SCREW - H (M5*P0.8*L20) 4 |002-230-520

Page 1 of 4

partsorders@gosportsart.com




Sports/Art v

TREADMILL - LED

6/24/19

120VAC

BBL  Description QTY Part Number BBL Description QTY Part Number
206 WASHER - S (BW5 3/16") 4 1003-304-050 437 SCREW - P (M4*P0.7*L8) 2 002-211-077
208 SCREW - M/P (M4*L8) 4 1002-210-001 438 SCREW - P (M4*P0.7*L8 ) 4 002-211-223
214 SCREW - M/P (M4*L12) 2 002-210-040 440 PLUG 1 |T655-440
215R |MOTOR COVER - FRONT FLAP 1 020-023-0200 |446 SCREW - P (M5*0.8*L12) 6 002-211-094
216 MOTOR COVER - SMALL - LEFT 1 020-023-0230 |446R |TRANSFORMER PLATE 1 120-021-0390
217 STICKER - LEFT 1 000-063-044 453 SCREW - P (M4*P0.7*L12) 2 002-211-232
222 COVER FASTENER 10 ]068-130-010 456 STICKER - GROUND WIRE 3 000-063-002
267R |STICKER - MODEL NUMBER 1 020-026-3100 458 WASHER - S (BW5 3/16") 1 003-304-050
284 SCREW INSERT 12 |000-076-820 459 WASHER - SP (M5) 1 |C521M-167
285 SCREW - M/P (M4*L10) 8 002-210-002 460 SCREW - P (M5*0.8*L12) 1 002-211-094
286 WASHER - F (D11*D4*T1.0) 8 003-301-030 461 FILTER BRACKET 1 120-021-0400
290 WASHER - F (D13*D5.2*T1.0) 12 ]003-301-012 462 SCREW - P (M5*0.8*L12) 2 002-211-094
291 SCREW - M/P (M5*L.15) 12 ]002-210-035 467 SCREW - P (M4*P0.7*L15) 4  |T655-467
292 WASHER - F (D20*D6.3*T1.5) 6 003-301-007 469 PLASTIC SLEEVE (D9*D5.1*L8) 4 030-141-013
293 SCREW - P (M6*P1.0*L20) 6 002-213-035 470 SCREW - P (M5*0.8*L12) 2 002-211-094
296 SCREW - M/P (M4*L.12) 16 ]002-210-003 471 BRACKET 1 165-710-243
313 REAR INNER TRIM - LEFT 1 020-023-0170 |501R [SCREW - P (M5*0.8*L12) 3 002-211-094
313R |REAR TRIM BRACKET 2 120-021-0560 |501S |WIRE CLIP - (3/8") 3 000-076-450
317 SCREW CLIP - (M4-L16) 6 1250-111 502 DRIVE BELT - FLEXONIC (P692J10) 1 |T630-06
317R |SCREW - M/P (M4*L10) 6 002-210-002 508 CABLE RING 2 |T655-508
318 BRACKET 2 |120-021-0480 [509 LUBE TUBE 1 |100-030-791
319 SCREW - M/P (M4*L.10) 12 ]002-210-002 509R |COPPER BEAD 1 |T655-509R
320 REAR INNER TRIM - RIGHT 1 020-023-0180 [510 SCREW - P (M5*P0.8*L6) 6 002-211-251
322 REAR TRIM BRACKET - CENTER 1 120-021-0410 |511 WIRE CLIP - (1/4") 5 000-076-400
323 SCREW - M/P (M4*L12) 6 ]002-210-003 511R |WIRE CLIP 1 |T655-511R
324 SCREW - B/H (M6*P1.0*L12) 4 1002-205-612 512 STICKER - AUTO LUBE 1 |T655-512
326 STICKER 1 068-163-041 513 SCREW - P (M4*P0.7*L10) 2 002-211-224
327 REAR TRIM - FRONT - LEFT 1 020-023-0150 [514 WASHER - F (D8*D4*T1.0) 2 003-301-017
331 REAR TRIM - FRONT - RIGHT 1 020-023-0160 |515 PLASTIC DUST COVER 1 |T655-515
351 SCREW - P (M4*P0.7*L6) 4 1002-211-222 516R |SPACER 4 003-308-030
352 SWITCH BRACKET 1 062-130-316 518 SCREW - P (M4*P0.7*L10) 3 002-211-224
354 SCREW - P (M4*P0.7*L6) 4 1002-211-222 519 SCREW - P (M3.5*6) 3 002-212-060
355 SWITCH BRACKET 1 120-031-0440 |521 STANDOFF 3 000-076-925
356 SCREW - P (M4*P0.7*L15) 2 T655-467 522 SCREW - P (M4*P0.7*L10) 2 002-211-224
358 PLASTIC SLEEVE (D9*D5.1*L8) 2 030-141-013 523 SYSTEM BOARD BRACKET 1 165-710-375
364 POWER BRACKET OVERLAY 1 ]069-063-120 524 SCREW - P (M5*P0.8*L25) 1 ]002-211-258
365 ZIP TIE 1 000-076-241 525 NUT - H/N (M5*P0.8) 1 001-101-060
366 SCREW - M/H (M5*L16) 4 1002-203-052 526 LUBE BOTTLE BRACKET 1 120-021-0551
368 SCREW - M/P (M4*L.12) 4 1002-210-040 527 SCREW - P (M6*P1.0*L20) 1 002-213-035
422 ZIP TIE 13 |000-076-241 528 PLASTIC SPACER 1 ]011-842-010
426 STICKER - FUSE - 10A 2 000-063-260 529 NUT - H/N (M6*P1.0%6 ) 1 001-101-071
426R |STICKER - MADE IN TAIWAN 1 000-063-030 530 ZIP TIE 1 000-076-240
428 STICKER - POWER 1 000-063-112 531 LUBE IMPACT STICK 1 020-023-0020
430R |PLUG BRACKET 1 120-021-0420 |533 AUTO LUBE SYSTEM BRACKET 1 120-021-0520
430S |SWITCH BRACKET 1 120-021-0430 |534 SCREW - P (M5*0.8*L.12) 3 002-211-094
430T |SCREW - P (M4*P0.7*L8 ) 4 1002-211-223 535 SCREW - P (M5*P0.8*L25) 2 002-211-258
431 SCREW - P (M5*0.8*L12) 1 002-211-094 536 NUT - H/N (M5*P0.8) 2 001-101-060
432 WASHER - SP (M5) 1 C521M-167 537 PLASTIC SPACER 2 011-842-010
433 WASHER - S (BW5 3/16") 1 003-304-050 538 TRANSPORT WHEEL 2 805P-57
434 STICKER - GROUND WIRE 1 000-063-004 545 FILTER 1 020-025-1031
435 STICKER - LIVE WIRE 1 000-063-005 546 SCREW - P (M5*0.8*L.12) 2 002-211-094

Page 2 of 4

partsorders@gosportsart.com




Sports/Art v

TREADMILL - LED

6/24/19

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
549T |STICKER 1 ]020-026-5020 |633 SCREW - M/H (M5*L20) 4 |002-203-051
550 SCREW - M/P (M4*L12) 6 002-210-040 635 LANDING STRIP SUPPORT - REAR 2 120-021-0381
551 STICKER - LEFT 1 000-063-044 701 DISPLAY ASSEMBLY - COMPLETE 1 120-029-1010
552 SCREW INSERT 6 000-076-820 702A |DISPLAY FRONT - PLASTIC 1 120-029-1020
552R |SCREW - B/H (M8*P1.25*L12) 4 1002-230-810 703 DISPLAY OVERLAY 1 120-029-1030
553 STICKER - WARNING 1 000-063-050 704 DISPLAY ASSEMBLY - FRAME 1 169-091-050
553R |SCREW - B/H (M6*P1.0*L12) 1 002-205-612 705 DISAPLY BOARD - FRAME 1 169-091-060
553S |WASHER - F (D20*D6.3*T1.5) 1 003-301-043 706 DISPLAY BACK PLASTIC 1 169-091-070
553T |ROLLER ALINGMENT 1 |164-210-611 707 SPORTSART LOGO 1 |169-091-080
553U |NUT - H (M10) 1 001-102-141 708 WAKE UP BOARD 1 169-091-090
553V |SCREW - B/H (M10*P1.5*L55) 1 T645L15-605A |[709 HEADPHONE BOARD 1 169-091-770
562 SCREW - B/H (M6*P1.0*L12) 6 002-205-612 710 FAN COVER 1 169-091-760
569 NUTSERT - (M5) 16 ]001-107-550 711 DISPLAY FRONT & OVERLAY 1 120-029-1570
570 NUT - H (M16*P2.0*T8) 2 001-102-112 712 DISPLAY FRONT & OVERLAY (NEW) 1 120-029-1580
571 REAR LEVELER FOOT 2 T680-70A 730 HANDLEBAR ASSEMBLY - COMPLETE 1 120-029-1050
574 NUTSERT - (M6) 14 |DS972-117 731 CUPHOLDER 2 169-091-100
575 NOISE SUPPRESSOR 2 T655-575 732 PEDESTAL COVER - LEFT 1 169-091-110
576 WASHER - F (D17*D8*T1.5) 2 003-301-024 733 PEDESTAL COVER - RIGHT 1 169-091-120
577 SCREW - H (M8*P1.25*.100) 2 002-230-895 734 FAN ASSEMBLY 1 169-091-130
580 NUT - H (M6) 2 001-102-111 735 HTR HANDLBAR ASSEMBLY 1 169-091-140
581 SCREW - H (M6*P1.0*L30) 1 ]002-206-051 736 SAFETY KEY & JOYSTICK ASSEMBLY 1 |120-029-1060
582 STICKER - RIGHT 1 000-063-045 737 BRIDGE BOARD ASSEMBLY 1 169-091-160
583 NUT - H (M10*P1.5*H6) 1 001-102-140 738 HANDLEBAR FRAME 1 120-029-1070
584 SCREW - B/H (M6*P1.0*L10) 3 002-205-610 739 PEDESTAL COVERS - LEFT 1 169-091-180
585 STOPPER PLATE 1 |T655-585 740 PEDESTAL - LEFT 1 |120-029-1080
586 LEVELER FOOT - (M10*P1.5) 1 032-653-050 741 HANDLEBAR - LEFT 1 169-091-200
588 WASHER - F (D20*D6.3*T1.5) 8 003-301-043 742 SPORTSART LOGO 2 169-091-210
589 SCREW - B/H (M6*P1.0*L20) 8 002-205-621 743 HANDLEBAR - RIGHT 1 169-091-220
592 SCREW - B/H (M6*L15) 7 002-202-031 744 PEDESTAL COVERS - RIGHT 1 169-091-230
592R |SCREW CLIP 2 004-403-930 745 PEDESTAL - RIGHT 1 120-029-1090
593 MYFLEX SUPPORT BLOCK 9 T620-46 759 VR MOTOR BRACKET 1 120-029-1100
594 MYFLEX CUSHION 9 020-023-0340 |760 MOTOR HOOD 1 120-029-1110
595R |SCREW - (M5*P0.8*L6) 8 |002-230-506 761 SPORTSART LOGO 1 |169-091-260
597R |CROSSBAR CUSHION 2 020-025-3010 762 PLASTIC SUPPORT TUBE 2 169-091-270
597S |SCREW - M/H (M6*P1.0*L10) 2 002-220-612 763 DRIVE MOTOR - EAC 1 120-029-1120
598 SCREW - B/H (M6*L8) 1 ]002-205-601 764 MOTOR COVER - RIGHT 1 |120-029-1130
599 RUBBER CUSHION 1 T635-599 765 MOTOR HARDWARE 4 |T680-25
603R |STICKER - LUBE BLOCKER 2 020-026-3020 |766 MOTOR COVER - LEFT 1 120-029-1140
608 SCREW - B/H (M6*L35) 2 002-202-030 767 INLINE PIN 1 6100-66
608R |DECK BUSHING 4 |020-021-3681 |768 AUTO LUBE ASSEMBLY 1 |120-029-1150
612 DECK SCREW - (M6*L25) 2 002-202-070 769 LUBE BOTTLE & TUBE 1 |T655-769
616 SCREW - M/H (M4*P0.7*L8) 4 1002-209-143 770 LUBE BOTTLE - 400ML 1 |T645-770
617 FINGER GUARD 2 T652-138B 771 LUBE BOTTLE PUMP 1 |T655-771
621 LANDING STRIP INSET - BLACK 10 |050-003-0012 |[772 AUTO LUBE BRACKET 1 120-029-1160
622 SCREW - M/H (M5*L.20) 12 1002-203-051 773 AUTO LUBE VR 1 |T655-773
623 LANDING STRIP INSET - GREEN 2 050-003-0021 |774 INCLINE FRAME ASSEMBLY 1 120-029-1170
625 SCREW - M/P (M5*0.8*L8) 4 1002-209-130 775 WHEEL AXLE ASSEMBLY 2 3100-59
627R |REAR COVER BRACKET - RIGHT 120-021-0581 |776 INCLINE FRAME PIN 2 120-029-1180
629R |REAR COVER BRACKET - LEFT 120-021-0571 |777 BELT ALINGMENT BRACKET 2  |T655-777
631 SCREW - M/P (M5*L.12) 24 1002-210-031 778 MAIN FRAME 1 120-029-1190
632 LANDING STRIP SUPPORT - FRONT 2 120-021-0371 |780 EUP BOARD - ASSEMBLY 1 120-029-1200

partsorders@gosportsart.com

Page 3 of 4




Sports/Art v

TREADMILL - LED

6/24/19

120VAC

BBL  Description QTY Part Number BBL Description QTY Part Number
781 REAR ROLLER HARDWARE 2 120-029-1210 |A202 |WIRE - HTR TO BRIDGE BOARD 1 068-127-090
782 STOPPER ASSEMBLY 1 120-029-1220 |A203 |WIRE - HTR CONTACT 2 066-727-600
783 CROSSBAR - FRONT 1 120-029-1230 |A204 |FAN 1 C570R-142
784A |CROSSBAR - CENTER A 1 120-029-1240 |A205 |WIRE - FAN 1 069-027-370
785 REAR LEVELER FOOT 2 T680-70 A207 |WIRE - BRIDGE TO HRC 1 068-127-100
786 CROSSBAR - CENTER B 1 120-029-1250 |A210 |WIRE - SAFETY KEY ASSEMBLY 1 068-127-110
787A |CROSSBAR - REAR 1 120-029-1260 |A211 |BRIDGE BOARD 1 168-120-060
788 LANDING STRIP ASSEMBLY - RIGHT 1 120-029-1270 |A212 |WIRE - DISPLAY TO PEDESTAL 1 068-127-120
789 LANDING STRIP ASSEMBLY - LEFT 1 |120-029-1280 |A301 |WIRE - CSAFE TO PEDESTAL 1 ]020-032-7091
790 INCLINE MOTOR ASSEMBLY - 110V 1 120-029-1410 |A302 |A/V BOARD 1 069-020-240
791 WALK BELT 1 T630-96 A304 |WIRE - DRIVE TO PEDESTAL 1 020-032-7080
792 WALK DECK 1 120-029-1300 |A306 |WIRE - INCLINE TO DRIVE 1 020-022-7110
793 MICRO SWITCH 0% 1 120-029-1310 |A308 |WIRE - DRIVE TO AUTO LUBE BOARD 1 |T655L-A92
794 MICRO SWITCH -3% 1 120-029-1320 |A309 |AUTO LUBE BOARD -V 3.0 1 |T655-520
796 REAR ROLLER 1 T630-95 A310 |POWER CORD PLUG 1 |T655-430
797 DRIVE BOARD - SAC 1 146-091-012 A311 |FUSE BREAKER - 20A 1 000-025-220
798 MOTOR SLEEVE 1 T652-415 A312 |WIRE - SWITCH TO BREAKER 1 020-022-7230
799 MOTOR ENCODER 1 T652-416 A313 |ON/OFF SWITCH 1 |T655-427
800 FRONT ROLLER 1 120-029-1340 |A314 |WIRE - POWER TO EUP BOARD 1 020-022-7250
801 INCLINE SET PIN 1 TR33-45 A315 |EMIFILTER - 110V 1 |T652-056
802 LANDING STRIP - PLASTIC - RIGHT 1 |120-029-1350 |A316 |WIRE - FILTER GROUND 1 |T650ME-063
803 LANDING STRIP - PLASTIC - LEFT 1 120-029-1360 |A317 |WIRE - FILTER TO EUP BOARD 1 020-022-7270
804 A/V BOARD & BRACKET 1 120-029-1370 |A318 |EUP BOARD - V1.6 1 |T655-468
805 A/V BRACKET - FRONT 1 120-029-1380 |A319 |WIRE - DRIVE TO EUP BOARD 1 020-022-7290
806 EAC DRIVE BOARD COVER 1 |T655S15-806 |A320 |POWER CORD - 9FT - 110V (20A) 1 |T655-439
807 CROSSBAR UPGRADE 1 120-029-1901 |A320.1 |[POWER CORD - 12FT - 110V (20A) 1 |T655-439B
808 REAR FRAME COVER 1 120-029-1450 |T701 |HARDWARE KIT 1 169-091-990
809 SPORTSART LOGO 1 ]169-091-080
810 SIDE COVER - PLASTIC - LEFT 1 120-029-1420
811 SIDE COVER - PLASTIC - RIGHT 1 120-029-1430
812 SPORTSART LOGO 2 169-091-350
813 COVER BRACKET 1 120-029-1440
814 REAR COVER ASSEMBLY 1 120-029-1390
815 CROSSBAR - CENTER A (UPGRADE) 1 120-029-1590
A101 [|HTR BOARD 1 061-620-095
A102 |WIRE - HTR TO DISPLAY 1 |C575U-118
A104 |WIRE - CSAFE 1 068-127-020
A105 |12 BUTTON KEYPAD 1 E875-049
A106 |[DISPLAY BOARD 1 090-002-0010
A107 [WIRE - DISPLAY TO CONTROL 1 ]068-127-030
A108 |DISPLAY CONTROL BOARD 1 020-022-0010
A109 |[BUTTON BOARD 1 068-120-110
A110 |WIRE - KEYBOARD TO CONTROL 1 068-127-040
Al11l |WIRE - BOOTLOADER 1 C575U-101
Al112 |WIRE - LED LIGHT 1 S715-017
A113 |WIRE - USB TO CONTROL 1 069-027-290
Al14 |USB BOARD 1 069-020-100
A115 |WIRE - DISPLAY TO BRIDGE (NEW) 1 068-127-060
A116 |WIRE - WAKE UP BUTTON 1 090-022-7090
A118 |WIRE - BRIDGE TO PEDESTAL 1 020-022-7191
A201 |WIRE - CSAFE 1 068-127-080

Page 4 of 4

partsorders@gosportsart.com




Diagram

Tool Needled

TBS-F101B

LCD

TBS-F101C

TBS-F101D

TBR-F101G

OPTIONS

|l Ml |+—

TBR-F101H

OPTIONS

SA WELL+

External

e

1701

TV rack

Horcware kit

e CHANGE DESCRIPTION CHANGE | Name NS | MM [SALES BLOW UP DIAGRAM|PIARAN [ pc” conia
DATk O, [ DRAWN i
2018.12.27 AN srgsisERsE BEVA r tSA BY QY 1 1656
FITNESS prowm vy IEVR0 —
RESTRICTED USAGE , VERIFIED
PLEASE DON'T FORVARD T ANVONE WHO ISN'T AUTHIRIZED | B ratin | 1112




OLD-NEW

Please Note:
For 1656 before S/N0387056

. If you haven't replaced[712],ond if
you want to reploce[702],
please send[712]for replacement .

SALES BLOW UP DIAGRAM | HORAM

CHINGE CHANGE DESCRIPTION COANGE | Name s | A SRAUN uits | MM N, TBS-F101B-A
20190408 |/ EEAMFRIRBITAHE , 1625 wH i i) RN ﬁ? BY oty |1 1656

FITNESS VERSIIN| A1 | XX MODEL

RESTRICTED USAGE , VERIFIED
PLEASE DON'T FORVARD T0 ANYONE WHD ISN'T AUTHERIZED | BY raTio | 117




2l

<
ﬁv n C C
On v
mv.l_wl
~—
I | WwwWw
ZRIInIn)
M | VW WO
— |
. _
3 =
)
<5 W
AZ
=
<C
[0
(&)
Z
A
[
-}
>
O
_
m
& <
Aln_ <
(%]
= | — M &
> =
» g
a
= > | o | =
= | = —
5| e8| g
. g
< A = 4
a g

/38

OnRtSALl
FITNIESS

RESTRICTED USAGE

PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

S

NAME

CHANGE
NO

CHANGE DESCRIPTION




LCD

OLD-NEW

c20V

Cover for chive board

&0

EIRRE

A1.5KW/34H

ACTHIIR & %

OLD-0OLD

PN

For T656 before S/N:0387056

[z84],

1. and if you want to replace
please send [815]for replacement

Please Note:

TBS-F101D-C
T6356

DIAGRAM
NO.

MODEL

SALES BLOW UP DIAGRAM

XX

MM

Cl

11

8

UNITS

QTY

VERSION

RATIO

DRAWN

BY

VERIFIED
BY

S

ORtSAKls

FITNESS

RESTRICTED USAGE

PLEASE JON'T FIRVARD T0 ANYONE. VHD ISNT AUTHORIZED

)

NAME

3%

=

MIEE

PREEFT

CHANGE
NO.

02-20190303M

02-20190506M

CHANGE DESCRIPTION

/N 8%

/92

w4 [815]

/i\s[7841=(7848] | [7874]

/0Nt 1 )

2019.06.6

2019.04.11

2019.05.21




